

TEST REPORT

Send To: C0112077

Mr. Meng Dong Ruan Linhai G-Good Adhesives Co., Ltd. Shiniu Cun, Yanjiang Zhen Linhai Shi, Zhejiang China Facility: C0112078

Linhai G-Good Adhesives Co., Ltd. Shiniu Cun, Yanjiang Zhen Linhai Shi, Zhejiang China

Result	PASS	Report Date	21-SEP-2012
Customer Name	Linhai G-Good Adhesives Co., Ltd.		
Tested To	ASTM F493 -2010 - NSF/ANSI 14		
Description	CPVC Medium Bodied Cement		
Trade Designation	Plastic Pipe Cement 8213 (CPVC)		
Test Type	Qualification		
Job Number	J-00114236		
Project Number	9131352 (CL01-2, PL01)		
Project Manager	Jialei (Karen) L. Sun		

Thank you for having your product tested by NSF International.

Please contact your Project Manager if you have any questions or concerns pertaining to this report.

Report Authorization

Date 21-SEP-2012

Ata Ciechanowski - Asst. Director, Engineering Laboratory